Parts List
ITEM|QTY PART NUMBER DESCRIPTION
1 | 2 [8121-20001-10 Holder for frin #3
2 | & |[DIN933 - M6 x 25 Hex-Head Bolt
3 | 8 [DIN125-1-B 6,4 Washer
4 | 4 ]ISO 10511 - M6 Hex Nut
5 | 2 |IFI 502 - M6x1 x 20 Hex Flange Head Tapping Screw - Type D - Mefric
6 | & [M6x20 ISO 7381
7| 1 [8121-20001
\
120
o
~
N
a4 alla &l
2
(] ) . - .
Tegn. indhold: Trin for sidedgr, FIAT Ducato, m.fl.
o
2 Tegn. af:prp  |Dato: 17-08-2015 | Format: A3 | Malforhold:
= s I=I/=I=I=I=I= " =" Tegn. nr:8121-20001 | Type: | C N
1140






